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TESTING REPORT

Miigterinin Adi/Adresi
Customer name/address

Musteri Yetkilisi
~Customer responsible

Nivotherm Teknik Tekstil MUhendislik Sanayi Ve Ticaret Ltd. Sti.
Demetevler Mah. Sami Efendi Cad. No:9/A Yenimahalle / Ankara — TURKIYE

Kaan SABAHAT

is Giris Numarasi
Sample registration number

Numunenin Cinsi
The type of the sample

Numunenin Laboratuvara Kabul Tarihi
The date of receipt of the test item

Test(ler)in Yapildig Tarih Arahgi
Date of Tesl(s)

Customer identification of the sample and image

1. Nivofire Texograft Alfa
Arag yangin battaniyesi

Numunenin Misteri Tanimlamasi ve Gorseli:

2024-1888

Kumas / Fabric

22.10.2024

25.10.2024
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Agiklamalar
Remarks

Musteri talebi Uzerine numuneler iade edilmigtir. Test tekran mumkan degildir.
Bu revize rapor, musteri talebi Gzerine numune tanimlamasi ve gérseli degislirimesi nedeniyle revize edilmistir
30.10.2024 tarih ve 2024-1888 numarali raporun yerine gegmektedir ve yerine kullanilmasi zorunludur

Test samples were delivered to the customer. Test repeating is not possible. This revised report has been revised due
to the sample descrition and sample image was changed on the customer request. It replaces the report dated
30.10.2024 and numbered 2024-1888 and must be used instead.

Numune alma iglemi ve numune tamimi miisteri tarafindan yapilmistir.
Sampling processing and sample identification are made by the customer.

Deney velveya dlciim sonuglar, k=2 ve %95 giiven araligindaki genisletilmis dlgiim belirsizlikleri (olmasi halinde) ve deney metotlari bu raporda verilmistir.
The testing and/or measurement results, k=2 and %95 confidence interval uncertainties (if applicable) and test methods are given on this report
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Bu rapor, biri miigteriye verilmek ve digeri de laboratuvarda argivienmek itzere 2 orijinal nusha olarak hazirlanmiguir. BUTEKOM bu raporu

Laboratuvar $efi ‘/:

Tirk Akreditasyon Kurumu yetkili denetgileri harig Gigiincii gahislara gosteremez ve ¢ofaltamaz. Raporlama sonrast kalan numuneler 1 yil sonra imha edilir. Raporda verilen
olgiim sonuglan, yorum ve gorigler sadece belirtilen kod numarali numunelere ait olup bagka bir amagla kullanilamaz. Rapor laboratuann izni olmadan kismen
kopyalanip gogaltilamaz. Imzasiz ve muhtrsiz raporlar gegersizdir,
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TEST SONUCLARI
The Results of The Tests

Test Adi/ Test Name: Tekstil ve Film Malzemelerin Alev Yayilmasi igin Yanma Testleri / Fire Tests for Flame Propagation of
Textiles and Films

ligili Standart/ Relevant standard: NFPA 701:2004; Test Metodu 1 / Test Method 1

Kondisyon Sartlari/ Conditioning parameters:

Test Parametreleri/ Test parameters: Numune tiirii: Tek kat, On kondisyonlama: Uygulanmadi, Amagclanan son kullanim (biliniyorsa):
Bilinmiyor
Sample configuration: Single coat, Preconditioning: Uygulanmadi, Intended end use (if known):
Not known

Not: Test 6rneklerinin tutucu ignelerden siyrilarak gikmamasi igin bant ile Gst kenari sabitlenmistir.

P.S.: The upper edge of the test samples was fixed with tape to prevent them from peeling off the holding needles.

Numnune Kadu / Nivofire Texograft Alfa Arac yangin battanivesi
Sample Description coi il b i ey
i T s 3 S e 3
TestOrnegis | Yanma Stiresi/ D Giiia Yaitigna f.!st Om‘:e'SI T?st on_raS| Yiizde Kiitle Kaybi|
E . . . Kiitle / Initial Kiitle / Final { Percent M ass
Specimen Afterlame Siiresi/ Drip Burn
M ass M ass Loss
1 0s Os 222g 221g 0,45%
2 Os Os 218¢g 218g 0,00%
3 Os Os 21,79 21,7g 0,00%
4 Os Os 21649 2159 0,46%
5 Os Os 22249 221g 0,45%
6 Os Os 2259 225¢g 0,00%
7 0s O0s 212g 211g 0,47%
8 O0s Os 212g 21,29 0,00%
] Os Os 21149 21.1g 0,00%
10 Os Os 2159 215¢g 0,00%
Oftalama } 0s 0s 217¢g 217¢ 0,18%
Mean

Std. Sapma / Std. Deviation 0,22%
Ortalama+3*S.S./ Mean + 3*S.D. 0,86%

Sonug: Yukardaki bilgilere dayanarak, test edilen numune NFPA 701:2004 standardinin gerekliliklerini “kargilamaktadir”.
Conclusion: Based on information above the sample “meets” requirements of the standard NFPA 701:2004.

Demirtas Dumlupmar OSB Mah. Cizdem 2. Sokak No:1/4 16245 Osmangazi/BURSA Tel: 0224 502 16 00 Fax: 0224 502 16 06 info@butekom.org
This report has been prepared in two originals, onc to be given to the client and the other 1o be archived in the laboratory

BUTEKOM does not show or reproduce this report to third parties except authorized auditors of Turkish Acereditation Agency. The remaining samples after the repart are
destroyed after | years. The measurenent results, comments and opinions given in the report belong only 1o the samples with the code number spegified and can not be used
for any other purpose. The report can not be partially copied and duplicated without the permission of the laboratory. Unsigned and unsealed reports are invalid

BMM-LAB-F-03/Rev.07/11.09.2024 Sayfa2/3



2024-1888-R1

10-24

Kabul Kriteri: (NFPA 701:2004, Madde 10)

1.

Test odasinin tabanina disen numune pargalar veya kalintilari, 10 érneklik numune igin érnek basina ortalama 2 saniyeden
fazla yanmaya devam etmemelidir.

Bir numunedeki 10 6rnedin ortalama agirlik kaybi ylizde 40 veya daha az olacaktir.

Hicbir minferit drnegin kitle kaybi yiizdesi, 10 érnegin ortalamasindan 3 standart sapmadan fazla sapmamalidir.

Yeniden test gerektiginde, ikinci numune setindeki higbir 6rnegin kiitle kaybi yiizdesi, ikinci set icin hesaplanan ortalama
degerden 3 standart sapmadan fazla sapmamalidir.

Bir numune, 10.1.1.1'den 10.1.1.4'e kadar belirtilen tim kosullara uygun olarak gecme performansi gostermediginde,
malzeme Test Metodu 1'de basarisiz olarak kaydedilmelidir.

(Yanma suresinin kaydedilmesi gerekir; ancak kabul kriterlerine dahil edilmez.)

Acceptance Criteria: (NFPA 701:2004 Chapter 10)

1.

Fragments or residues of specimens that fall to the floor of the test chamber shall not continue to burn for more than an
average of 2 seconds per specimen for the sample of 10 specimens.

The average weight loss of the 10 specimens in a sample shall be 40 percent or less.

No individual specimen’s percent mass loss shall deviate more than 3 standard deviations from the mean for the 10
specimens.

When a retest is required, no individual specimen’s percent mass loss in the second set of specimens shall deviate from the
mean value by more than 3 standard deviations calculated for the second set.

When a sample does not demonstrate passing performance in accordance with all of the conditions indicated in 10.1.1.1
through 10.1.1.4, the material shall be recorded as having failed Test Method 1.

(Afterflame is required to be recorded, however it is not factored into the acceptance criteria.)

“Sizlerle en iist diizeyde olugmasina 6zen gdsterdigimiz tarafsiz, giivenilir hizmet ve memnuniyetinizin saglanabilmesi adina
BUTEKOM web sitemizde yer alan ‘BUTEKOM Laboratuvarlari Miisteri Memnuniyeti Anketimizi’ doldurmamzi rica ederiz.”

“We kindly ask you to fill out our ‘BUTEKOM Laboratories Customer Satisfaction Survey’ on our BUTEKOM website in order to provide

an objective, reliable service and satisfaction that we take care to reach at the highest level with you.”
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Testi Yapan/Yapanlar
Test Technician(s)

Nevzal S{PERUHAN
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